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Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

7 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

8 12 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

10 2 013-6014-00 3/8-16  HEX NUT ZINC

13 1 013-7021-00 5/8-11 NYLON INSERT LOCKNUT  ZINC

16 7 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

17 12 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

24 1 014-5052-00 2019 61" Outlaw Gen2 Pulley Cover Left

25 1 014-5053-00 2019 61" Outlaw Gen2 Pulley Cover Right

48 1 018-0046-00 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC

59 2 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

62 3 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC

69 1 018-4700-00 3/8-16 X 3 HEX CAP SCREW  (GR.5) ZINC

71 3 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

73 1 018-4707-00 4" 3/8-16 Eye Bolt

75 4 018-5019-00 1/2-13 X 4 HEX CAP SCREW  (GR.8) ZINC YELLOW

79 2 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW  (GR.5) ZINC

81 12 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW  (GR.5) ZINC

83 3 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

84 3 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

85 1 018-6059-00 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

88 4 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC

94 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

98 3 019-5007-00 1/2 SPLIT LOCKWASHER  (GR.8) ZINC/YELLOW

101 3 019-5038-00 5/8 USS FLAT WASHER  (1-3/4" OD) GR.8 ZINC YELLOW

104 3 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC

106 4 019-6050-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON BLACK

108 12 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

113 6 022-1001-00 2019 Deck Wheel

128 2 025-5338-00 .502 ID X .750 OD X 1.500 Long Spacer

129 1 025-5339-00 1 3/4" Pulley Spacer

130 1 025-7020-00 5/8 SOLID SHAFT COLLAR (W/1 SET SCREW) ZINC

132 1 026-0234-00 61 Bolt in Baffle Deck v2 Stripping Plate

144 1 029-7036-00 REVISED TRIM BUMPER_20180226

147 3 030-0050-00 5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN

164 3 033-6004-00 6 1/4" Drive Pulley

166 3 033-7201-25 5-3/4 Idler Pulley 

170 1 034-2030-00 2019 Outlaw Gen2 Deck Spring

173 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY

174 3 038-6080-00 61 inch Fusion Blade

176 1 039-0144-00 2019 Deck Eye Bolt Tab

177 4 039-2125-17 Deck Hangar Assembly

180 1 039-6946-17 2019 Renegade Deck Idler

183 1 041-0222-00 Deck Belt for 61" Renegade

188 3 042-6030-00 1/4 X 1 SQ MACHINERY KEY 1018 STL PLN

191 4 045-6043-00 5/16" Knob

195 2 048-7000-00 Turnbuckle

206 1 060-6151-19 2019 Sloped 61" Deck

233 1 084-5004-00 R Series Rubber For Deck

247 1 091-0917-18 2018 61" Deck Decal

252 2 091-3012-00 Danger Decal-Spindle/Discharge

258 1 091-4033-00 2019 Renegade Deck Belt Route Decal

266 1 091-8001-00 Deck Impact Patent Decal 9591803

268 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly
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Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

7 4 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

8 12 013-5202-00 3/8-16 NYLON INSERT FLANGE LOCKNUT  (GR.F) ZINC

10 2 013-6014-00 3/8-16  HEX NUT ZINC

13 1 013-7021-00 5/8-11 NYLON INSERT LOCKNUT  ZINC

16 7 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

17 12 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

26 1 014-5054-00 2019 72" Left Outlaw Gen2 Pulley Cover

27 1 014-5055-00 2019 72" Right Outlaw Gen2 Pulley Cover

48 1 018-0046-00 1/2-13 X 8 HEX CAP SCREW GR 5 ZINC

54 12 018-0075-00 3/8-16 X 1-3/4 HEX C/S (GR.5) ZC

59 2 018-2007-00 5/16-18 X 1 HEX CAP SCREW  (GR.5) ZINC

62 3 018-2018-00 1/2-13 X 3-1/2 HEX FLANGE BOLT (GR.8) ZINC

69 1 018-4700-00 3/8-16 X 3 HEX CAP SCREW  (GR.5) ZINC

71 3 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

73 1 018-4707-00 4" 3/8-16 Eye Bolt

75 4 018-5019-00 1/2-13 X 4 HEX CAP SCREW  (GR.8) ZINC YELLOW

79 2 018-5250-00 3/8-16 X 3/4 HEX CAP SCREW  (GR.5) ZINC

83 3 018-6019-00 1/2-20 X 1-1/2 HEX CAP SCREW (GR.5) ZINC

84 3 018-6020-00 5/8-18 X 1-1/2 HEX CAP SCREW (GR.8) ZINC YELLOW

85 1 018-6059-00 5/8-11 X 2-1/2 HEX CAP SCREW (GR.5) ZINC

88 4 018-7050-00 1/2-13 X 4-1/2 HEX CAP SCREW (GR.5) ZINC

94 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

98 3 019-5007-00 1/2 SPLIT LOCKWASHER  (GR.8) ZINC/YELLOW

101 3 019-5038-00 5/8 USS FLAT WASHER  (1-3/4" OD) GR.8 ZINC YELLOW

104 3 019-6020-00 1/2 BELLEVILLE WASHER (1-5/8 OD X .140 THK) ZINC

106 4 019-6050-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON BLACK

108 12 019-8044-00 5/16 USS FLAT WASHER (7/8 OD) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

113 6 022-1001-00 2019 Deck Wheel

128 2 025-5338-00 .502 ID X .750 OD X 1.500 Long Spacer

129 1 025-5339-00 1 3/4" Pulley Spacer

130 1 025-7020-00 5/8 SOLID SHAFT COLLAR (W/1 SET SCREW) ZINC

132 1 026-0234-00 61 Bolt in Baffle Deck v2 Stripping Plate

144 1 029-7036-00 REVISED TRIM BUMPER_20180226

147 3 030-0050-00 5/16-24 X 1/4 SOCKET SET SCREW (CUP PT) PLAIN

166 3 033-7201-25 5-3/4 Idler Pulley 

167 3 033-7203-00 7" Deck Pulley

170 1 034-2030-00 2019 Outlaw Gen2 Deck Spring

173 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY

175 3 038-7230-00 72" High Lift Fusion Blade 

176 1 039-0144-00 2019 Deck Eye Bolt Tab

177 4 039-2125-17 Deck Hangar Assembly

180 1 039-6946-17 2019 Renegade Deck Idler

184 1 041-2375-00 Belt for 72" Renegade 

188 3 042-6030-00 1/4 X 1 SQ MACHINERY KEY 1018 STL PLN

191 4 045-6043-00 5/16" Knob

195 2 048-7000-00 Turnbuckle

207 1 060-7251-19 2019 Sloped 72" Deck

233 1 084-5004-00 R Series Rubber For Deck

248 1 091-0918-18 2018 72" Deck Decal

252 2 091-3012-00 Danger Decal-Spindle/Discharge

258 1 091-4033-00 2019 Renegade Deck Belt Route Decal

266 1 091-8001-00 Deck Impact Patent Decal 9591803

268 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly
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210-7000-98

039-2125-17

039-6946-17
037-4000-00

048-7000-00

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

173 3 037-4000-00 OUTLAW SPINDLE ASSEMBLY

173.1 1 037-4000-01 4000 Series Spindle Housing

173.2 1 037-4002-00 4000 Series Spindle Spacer

173.6 1 037-9050-00 Locking Collar w/ 1/4"-20 Set Screw

173.5 2 037-8002-00 Spindle Dust Cap

173.4 1 037-6026-00 Spindle Shaft

173.3 4 037-6023-00 Bearing - 6206

177 4 039-2125-17 Deck Hangar Assembly

177.5 1 039-2125-00 Deck Hangar

177.2 2 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

177.1 2 013-5300-00 1/2-13 HEX SERRATED FLANGE NUT HARD/ZINC

177.3 2 018-6037-00 1/2-13 X 2-1/4 HEX CAP SCREW  (GR.5) ZINC

177.4 4 019-8054-00 .505 ID X 1.000 OD X .125 THICK FLAT WASHER NYLON

180 1 039-6946-17 2019 Renegade Deck Idler

180.8 1 039-6946-00 2019 Deck Tensioner

180.7 1 033-8050-00 5" Idler Pully

180.6 1 026-0167-00 Belt Tensioner Retainer Plate

180.5 1 025-5203-00 .51 ID X .75 OD X .75 LGTH SOLID SPACER ZINC

180.2 1 013-8050-00 1/2-13 NYLON  INSERT FLANGE LOCKNUT  ZINC

180.4 1 018-6036-00 1/2-13 X 2-3/4 HEX CAP SCREW  (GR.5) ZINC

Parts List

ITEM QTY
PART

NUMBER
DESCRIPTION

180.1 2 013-5201-00 3/8-16 HEX SERRATED FLANGE NUT HARD/ZINC

180.3 1 018-6012-00 3/8-16 X 1-1/2 HEX CAP SCREW  (GR.5) ZINC

195 2 048-7000-00 Turnbuckle

195.6 1 048-7020-00 2015 Outlaw Toplink Body

195.4 4 032-2000-00 Polyeurethane Bushing

195.5 2 032-2001-00 Sleeve

195.8 1 048-7022-00 2015 Outlaw Toplink LH End

195.7 1 048-7021-00 2015 Outlaw Toplink RH End

195.3 2 024-6034-00 1/4" Press in Grease Fitting

195.1 1 013-0007-00 11/16-12 Hex Nut-2015 Toplink

195.2 1 013-0008-00 11/16-12 Lefthand Hex Nut-Topl

268 1 210-7000-98 2019 Outlaw Gen2 Chute Assembly

268.6 1 039-4894-00 2019 Lower Chute Bracket

268.8 1 210-6025-00 2019 Belted Chute with Logo

268.5 1 039-4893-00 2019 Upper Chute Bracket

268.7 1 206-6018-00 2019 Chute Hanger

268.2 5 018-4703-00 5/16-18 X 1-1/4 CARRIAGE BOLT ZINC

268.3 2 018-8066-00 5/16-18 X 7/8 CARRIAGE BOLT ZINC

268.1 7 013-8049-00 5/16-18 NYLON INSERT FLANGE LOCKNUT  ZINC

268.4 2 019-6042-00 .360 ID X .983 OD X .120 THICK FLAT WASHER  NYLON

PARTS SECTION: 

PAGE 3

DECK SUBASSEMBLIES

268.8

268.2

268.1

268.4

268.7

268.6

268.3

268.2

268.5

177.3

177.4

177.5

177.1

177.2

195.4

195.3

195.7 195.4

195.5

195.1

195.6

195.2

195.4

195.3

195.8

195.4

195.5

180.8

180.7

180.2

180.5180.3

180.1

180.6
180.4

173.6

173.5

173.3

173.2

173.1

173.3

173.5

173.4




































